S
7 AANS FonmueR 7eR

=SIXHA=Y788Nn90727 .77 »

/(mg—/—oocf"?é—/q"

MITSUBISHI P
Industrial Sewing Machine Parts Catalog

_ AlS BT e

Model 8% INDEX X4 7 Page
PLK-109 .. " ° . e

2. 1 & * B8 & AFIT DO 8L itS GCCESSOIIRS «+++eenrrrrrrrurertstassstns sttt it te i et s rs s sr s s s oo bsann e 1 B
2 2 ¥ b3 3 SOWING TIBCREMISITY -+ vrcrer s et s e e s e s s E Lt r s b e 7 ~iC
2.3 X-Y & & X-Y mechamsm~ 11 —-14
2. 4 I ﬂ % WOPrK DOKIEr M@CHANISITY - - «o e eer st bran it b s st b eu s b sttt st e s sbe e 15 ~18
2 5 % L)) ] i KNife actuating M@CHENISITY - s-ccxe o r sttt st st s e ba L L E e s m s o 19 ~-24
2. 6 HhIPY « AFIRITHEK Inner presser foot & manual liftiNg MEChANISM ««xexr e 95 .26
2.7 7 4 X — B M WVIDEI [TI@CRENISITY - e cxsesrtrser e ea e e e de e e e 1 e s e 27 28
2. 8 £ 4 K i A % Lubrication 8 wiring CONNECHION MIBCHBNMISIT -« - ottt ettt b s s e s 29 .32
2.9 K H -] SyYNCII ONIZEE MIBCRBINISTY -+ r et srrry et sttt et h L E e r et e e sa s s e 33 ~-34
2. 10 ft . % - U P U UUUIOUUSIRPPIUCPIN ST FS PSSP NS S PPR PR P 3538
211 & F g 18— OPTION PAFTS --=-cecewmsrsesetsmrmra it e etettuteonrr e eeenetneeteraaaeeesasrresieararenan 39 ~40
3. % - & P O S e FELLALL L LITR PRI 47 ~54 1
a. 0 A COMEFOl IDOX  +srevtsrnsreseresasamssmersssessssressaaasnssssns semmesann rhansssessnansansanssenssuuunnsaassrnsoseessonnnniesiates 41 ~42 :
5. F — i I TR Bi STAINCH 12+ v s rreenrarenntosnrassaeetritanatsrarertrass tese e n L e a4 e a et e e st r i ge s et e bt 43 ~46

QA =EERERH

198203

|PL 109




* & B fr
ARM BED & ACCESSORIES PLK-109

.
\
3. (3]
2 8
&
; .
@0
.'Q' .

i o9

(28) /
28




kK # B %
\RM BED & ACCESSORIES

| BEEE Comonan
Fig B&H - M- F A T A S T A R A
No. Parts. No Ref No =8 ah & Description ,QE.?: f | ! i I :
Req. I P :
1 MS O1A0 830 W231673H02 & s Face plate i | ! j
2 M9 1101 004  WAB6810HO1 TS5 7 4 %Y 11/6440)x9 Screw 11/64(40) X9 6 i
3 MS 01A0 691 W349789H0T A XA F v b Gasket 1 i
4 MS 0140 584  W488556H01 X HF h N — Thread take-up cover 1 N 7 T
5 MG 1110 Q02  WB00294HO1 ¥ x 2 11/6440)x8 Screw  11/64(40) x8 . \ T
6 MS 01A0 600  W231572HQ2 by T AN — Top cover 1
7 M9 1113 002  WS00182HO1 E x S 11/6440)%x15 ‘Screw 2 {1
8 MS 01A0 339  W115633HO02 E-—A—hN = Motor cover T 4 T T
9 MS 0140 601  W488561HO1 H N — MR Adapter 2 1
10 M9 1110 002  W500294H01 T z S 11/64(40) %8 Screw  11/64{40)x8 2 )
11 MS 0O1A1 339 wWas8557HO1 b B AN Cover plate 1
12 M9 1101 004  WA466810HO1 75 w4 %Y 11/64(40)x9 " Screw  11/64(40) x9 2
13 MSO1A0 776  W115634HO2 NN kBN = - Belt cover 1
14  M9O0550 050 BS913N0O4AOPO5  [E £ 5 washer 5 ’ R
15 MO 0503 037 BSOQONO1SP62 P # ~N % ¥ M5X70 " Screw M5 X 70 T " b
16 MS O1A0 776 W115635H01 ~ - P Base 1
17 ML 10A0 417  WS5O01991HO1 a A 7 Rubber cushion i 2
18 M9 1110 002  WS500294HO1 5 F3 3 11/64(40) x8  Screw 11/64(40)x8 8
19 MS O1A2 339  W349784H02 XY # i - & X, Y cover (R) i 1
20  MS O1A3 339  W349785H02 X Y h K - & X, Y cover (L) - R
21 M9 1110 002 W500294HO1 E Y 5 11/64(40) X8 Screw 11/6440) X8 4
22 MSO1A1 470  W349814HO1 2 o~ U T T T Tslide plate T 1
23 MO 0612 002  WA4B8893HO1 T * 3 3/32(86)x18  Screw 3/32(66)x18 N T2
24  MSO1A1 101 WAB8910HO1 0 B 422 ' ‘Needle plate ¢22 ) ) .
25 MS O1A1 476  W488940HO1 [ S P S spacer _— 1
26  MS 01A433%  W34978BHO1 S H— A= Cylinder cover 1
27  MSO1AD 361  WAaB8566HO1 # yoo% ) " Latch ST 1
28 M9 0906 003  WS01582HO1 ¥ * S 9/64a0)x3.2  Screw 9/64{40)x3.2 a
29 MS O1AQ 192  W4aB88565HO1 15 X o  Leaf spring T 1
PLK-109




PLK-109

ARM BED & ACCESSORIES

* % B &#




* & &
ARM BED & ACCESSORIES

%

#HEHs&A Common Parts
Fa &3 -F @AM F ‘*Ea R
i LA =4 Description Lo 1 b
No Parts. No Ref. No Amt. ! ! ' i l ’
Rea. 0 l A ! ‘ i E
41 MS 01A0 620  $452001H04 F4a-7Y .7 Clamper 3 R Py
42 M9 1110 002  W500294HO1 b ¥ % 11/64{40)x8 Screw 11 -64{40)x8 2 [N o A
43 M9 1108 001  B503B46HOT hoX % U 11/6440)x55 Screw 11,/64(40) x5.5 2 "[“J;r"”4' T T
901 MF 90EQ 550 WAas7036G02 FUF g (38) Pre-tension complete 1 __g_ ' | i
44 MF 90A0 553 WAB7037H01 H + -3 Thread tension stud 1 P
45 MF 90A0 181  WA487038HO1 A ES o Thread guide 1 ' 1
46 MF 10A1 656  WB501636HC1 | F m Thread tension discs 2 -
47  MF 3BA0 245  W462881HO1 mog N oz Thread' tension spring 1 {0
48 M9 1101 046  WB01637HO1 YT I F oy ok Thumb nut 1
49  MF 10A0 180  B40Y9034HO1 * % 7 Thread guide 1 T
202 MF 10E0 210 W346065G01 E B &6 E (M) Thead tension regulatoer complete 1 :
50 M9 1608 046 WAZ6469HO1 HE o+ v b (FREED " Thumb nut - T B
51 MT 60A0 802 W476470H01 B Y o A [k HiAREE) Thumb nut revoiution stopper 1 B i } .
52 MN 10A3 245  W461785H01 M s /N x (L%Eﬁﬁﬁ%ﬁ) (B3} Thread tension spring . 1] 44{:»7” E
53 MM11AQ0 556  WA477611HO1 H Y M@ I (LAEASD Thread tension releasing discs 1 B
54 MF 10A0Q 555  W444059H01 g X M (Lt %iEuss) Thread tension discs 2 i
58  MF 10A0 553 B 419178HO1 : F & (3R Thread tension stud R I
56  MF 10A0 187  W4a86372HO1 £ W0 N 3 (LRIEEISE) UB¥)  Thread Take-up spring 1 T
57  MF 10A0 709  W453140HO1 7w 3 1 (b%EHR) Thread tension regulator 1
58 M9 1501 085 P £48001X01 0O Uy » 4 815 O-ring 816 ' 1
59 M9 0906 003  WBO1582HO1 F * L 9/64(40)x3.2 Screw 9/64{40)x3.2 2
60 MS O1A0 738 W4AB8558H01 E » F AR Hinge plate T
61  M90216 060 W500780HO1 K L 42x23 Pin 1
62 MSO1A0 560 WA48B560GO1 i & Hinge 2
63 M94001 037 BSIO0ON115P12 P M % < MBx12 Screw M5 x12 a8
64  MS O1A0 160 WABB562HO1 7 4 H - K Eve guard 2
65 MO 0806 002  B508857HO1 B AR v 1/8(44)x6 Screw 1/8(44)x6 R
86  MS O1A0 477  W488564H01 - S L Stopper N
67 MSO1A1 738  W4B8942GO1 e ~ F Hinge NI
68 M9 1110 002  WS500294HO1 F 2 ¥ 11/64(40)x8 Screw 11/64(40)x8 ) 2
69  MSO01A1 801  W488563HO1 74 #i— IR Adapter 2
70 M9 0804 002 B503897HO1 e x 3 1/8(44) X35 Screw 1/8(44)x35 1 {
PLK-109




* 6 B &
ARM BED & ACCESSORIES PLK-109

=9
= Al

/ ‘w ‘

|;%x N
B
I

ML

i

—

a2




F 5 B &
ARM BED & ACCESSORIES

: HBEEH Common Parts
Fig. & a - F A M- F ﬁ@g REREE
k=t [=] . . |
ot | [T # Description !
No. Parts. No. Ref No. Amt. Do
Req :
81 MO 0909 003  W501801HO1 # T x o 9/64[40)x6 Screw 9/6440) x6 2
82  MF BOAO 181  W4B83484H01 * =®= 9w Thread guide - RN
83 MF 70A1 180  WA481679H01 % = ) i Thread guide o T 1
‘84  MF 10A0 181  W452151HO1 *x £ B Thread guide ) I T
‘85 Mg 1900 080  WS01374HO1 =1 L B 419 ’ " Rubber pug 2
86 Mg OB8O 080  WS01320H01 5 A B ¢88 Rubber plug 6
87 M9 1180 080 WS02069HO1 5 & & ¢n18  Ruoberping 2]
g8 moofisl 080 WwWs02944HO01 O i R 488 ' " Rubber plug T I
89 MO 0570 080  WS02078HO1 5 A £ 57  PRubberpwg &
90 M9 1202 002  WSB00664HO1 T 2 ¥ 3/16(28)x95 Screw 3/1628)x985 2
203 MS O1ED 190 P992009X01 ¥ % & =R Bobbin winder complete 1
91 MS O1A0 417  WAS8959HO1 =) L9 ARubber ring 71|
‘92 M8 1118 002 B509061HO1 £ % ¥ 11/6440)x10 Screw 11/84@0)x10 1
804 MS 01E0 180 PI7S00IXO01 # % - T . Thread guide 4
"'71 M90204 060 B509216HO1 € L{ExE#H%)  Thread tension releasing pin 1 |
72 M90901 002 WB00741HO1 x Y 9/64(40)x4 Screw 9/6440) x4 7

PLK-109




" e ha PLK-109
SEWING MECHANISM




5

#® A

SEWING MECHANISM

Cormmon Parts

{EH :
Fig &SI - F  AHI - B
L8 -4 Decription i
No. Parts. No Ref No. Amt. i
Req. E
_ |
121 MNZ25B0 128  S970005H04 3 3f DPx17 #16 Needle DPx17 #16 1 !
122  MS 0815 002  WA484210HO!1 ‘g 3 1/844)x4.5 Screw 1/8(44)x45 N A
123 MF 21D0 181  W4a68259HO1 % N . Thread guide i Y
124  MF 10A1 1817  WS02073HO1 % N Thread guibe - BN
125 M9 1102 001  W500489HO1 k S 11/6440)x2.7 Screw 11/6440)x2.7 T
126 MG 30A0 664  W487002HO1 it N (T Needle bar bushing {L} 1
127  MS O1AD 660  WAS8567HO2 $t & Needle bar S T 1
128 M9 1502 001 B509348HO) k 3 15/84{28)x3 Screw 15/64(28)x3 T T
1286 MS O1A0 663  W4a88568HO2 $t # x. % L (L) Needle bar bushing {U) 1
130 M9 1110 002  WB00294HO1 b4 3 L 11/64{40)x8 Screw 11/64(40) X8 o 1
131 MSO1AO 165  WAa88569HO1 % o & Guide 2
132  MF 10A0 325  WA443934HO1 - By Square block R
133 M9 1516 001  WS500U06HO P oA 3 Y 15/64(28)x13 Screw 15/64(28)x 13 A
906 MS O1E0 580 W349790G01 x % @ Thread take-up lever complete 1
134 M9 1802 006  B503851HO1 % FE oz U Set screw T 1
136 MS O1AD 383 wa88570H01 I B Crank 1
136 M9 1801 001  BS04016HO1 XA % Y 1/440)x6 Screw  1/4(40) X6 -
137 M9 1516 001  WS5S00008HO1 b A F ¥ 15/6428)x13 Screw 15/64{28)x13 ) T3
138 ME 60A2 740  WS501524HO1 7 1 A b Felt - h 1
139  MF 60A0 232  W46401 1HO1 & ox 2 o (&) Arm shaft bushing (L) s
140  MF 70A0 352  WA476422HO1 A 5 — Collar 1
141 M9 1602 001  WS00036HO1 k 1/4{40) x 4 Screw 1/4{40)x4 i 2
142 MS O1A0 230  W349791H02 t Arm shaft T 1
143  MG41BO 234 W481617HO1 E (h) Arm shaft bushing (M) o 1
144 MS 01A0 350 WA488981GO1 A Thread trimmer cam ; 1
145 M@ 1602 005  WS502914HO01 AR YR 1/4480 Set screw 1/4{40) 1
146 M9 1607 001  WA478184HO1 k S 1/4{40) x4 Screw 1/4(40)x4 ) 1
147 MS O1A0 233  W488571HOY M oA 7 o (B Arm shaft bushing (R) R
148 M9 1473 086  W481476HO1 A AN~ Oil seal ’ I
149 MF 10A0 682  W453500HO1 7 Pulley Y
150 M9 1502 002  W500508HO01 F 16,/64(28) x 12 Screw  15/6428)x 12 2

'
1
i
i
1
|
1
'

PLK-109




B ® MR
SEWING MECHANISM PLK-109

161

(805)

¥ sore ns Dot LKEH30




7 =B

SEWING MECHANISM

?tﬁ%ﬁqan Common Parts
Fig. #da3— F AMI - K o ﬁ%ﬁ
] on & Description

No. Parts. No. Ref. No. Amt.

Req.
161 M9 1203 002  B5091 78HO1 Ed x 3 3/16(28)x 15 Screw 3/16(28)x 16 2
162 MS O1A0 956  W349792HO1 & 1z 2 . Connectin od 1
163 MS O1AC 833  W488573HO1 A & n " Bushing T 1
164 M9 1508 001  B8509088HO1 M A % < 15/84(28)xB ”Screw 15/64(28)><8 3
166 M9 1802 045  B8508961HOt ¥+ v . T Nut 1
905 MS 01E0 450 WA488892G01 F W ) Hook shaft complete 1
166 M9 5004 021 BSGOIN310POS B ARM AN+ MEX5 “ Bok M5x85 1
167 MSO1AQ 508 W349793HO1 ty s —HE T 'Seé{ér'é.—a;' T 1
168 MS O1A0 891 WA488572HO1  §% ) 7Y T 7 "Rock shaft o 1
1689 M9 1807 016  WBO01406HO1 Bt F 2 ¥ ' “Screw 1
170 MS O1A1 833 wA488575H0O1 X 2 H Hook shaft bushing 1
171 M9 1506 001  B5O9087HO1 b X X% < 15/64{28)x6 Screw  15/64(28) X6 2
172 MM11AO 352 W446142H01 bl B b d - a:;!lar o 1
173 M9O0BO2 003  WS02074HO1 A F x Y 1/844)x45  Screw 1/8(44)x45 2
174 M9 0311 050 BS913NOIOPO2 @& 4 3  Washer 3 2
175 MSO1A0 572  WAaB8577HO1 T NE Spring 2
176 M9 0500 085  S648001HO3 oy » 5 " Toring 1
177 MS O1A0 761  W4S8580H01 ® & v > " Eccentric pin 1
178 M9 1502 002 WS00509HO1 ¥ 3 o Té?&ié_é)xu  Screw 15/64(28)x12 1
179  MSO1A0 121 W349794H01 &% % ~ Outer hook 1
180 MS O1AD 950 wasas78G0o1 FFI ﬁﬁ I L I" — Hook clamp 2
181 MSOIAD611  W349795HO1 K 53 1 »~ - Hook driver 1
182  M95001 021 BS9O3N210P16 G AAM KL b MEx18  Screw M5 X 16 1
183 MS O1A0 120  P975044XO01 ¥ " inner hook 1
184 MSOIAO616 W349796H02 ¥ B I Hook retaine 1
185 MS O1A0 123 P976029X01 * £ ~ Bobbin 3
186 MSO1A0 1256  P976028X01  E E > 4 — X Bobbin case 1
187 M9 0853 002 W4a88579HO1 ¥ % ¥ 1/8(40)x4 " Strew  1/840)x4 2
188 MS O1A0 329 W488938HO02 H ¥ % X A Thread guide 1
189 M9 0001 060 BS921N134P18 ¥ #H F o Pin 1

PLK-109




X-Y % n
X-Y MECHANISM

— 1V =

PLK-109

2 2
201

(202b 204 206 206 207 208

IG o

08 505)1226) 210 211

.IJ

212 213
231)

214

{230)




X-Y §%

1B

X-Y MECHANISM

B & Common Parts

! . . £ f
Fig. &2 - F B#MIa-—- K {83 |
g 5 =4 Description
No Parts. No. Ref. No. Amt '
Req. 5
201  MS O1AO 352  W48858 1HO1 5 5 — Collar 2
202 M9 0810 003  B509270HO1 A F % ¥ 9/6440)x7 Screw 9/684(40)x7 '8
203  MS O1A0 407  WA488582H01 B OOH IR ' Detecter disc 2
204 M9 5001 095 W349797GO2 NLZE-2~ (Y) Motor completelY) 1
205 M9 4003 021 BS9O3N219P36 6 RAMHHEL b MaAx12 Bolt M4Xx12 ' - -
206 M9 0101 0OB3 BS913N210P0O4 N X OB O£ Spring washer 8
207 M9 4008 021 BS9QOIN319P12  GSERMLEAZS Maxs Screw M4 x8 CE B
208 MS 01A0 364  W4B8583GO1T hoy FUL T Coupling
208 M9 5005 021 BS903N210P45 g BAFENL b MSx4AG Bolt MS x40 2
210  MS O1A0 603 W231574HO2 YE-42-8 o Motor adapter (Y) ) Ty
211 M9 1001 075  P980016X01 74 IORT YL Bearing 8
212 M9 4001 021 BS903N219P32 6 BA{TEINL b M4AXE Bolt M4 X6 a4
213 MS O1AQ 769 wWags589G02 EB AL ME Cog pulley 2
214  MS O1A0 758  W488586HO1 75 4 g b Bracket ) e
215 M8 5006 021 BSOO3N210P30 6 BAfTHI b M5X30 ‘Bolt M5 x30 1
216 MS 01A0 390 W488590H01 Y 5 & # Shaft 1
217 M9 0511 085 BS922N210P60 E # 2 1k X 7 6 " Retaining ring i 8
218 M8 4003 021 BSO03N219P36 6 B EIIL b Max12 Bolt M4 x12 S a
219 M9 5000 095 W349797GO1 NRILZE—%— (X} " Motor complete (X} 1
220 MSO1A0 364 WA488583GO2 oy FYLH " Coupling [
221 M9 4006 021 BSSO1IN319P11 EBRITrAZY Maxs Screw M4X6 2
222  MSO01A2 390 W488597HO2 X B ® # ' ‘Shaft T T ) 1
223 MSO1A1 758  W349798HO1 75 5 oy b ) Bracket B
224 M9 5001 021 BSIYO3N210P16 G BRI AL F M5EX16 Bolt M5 X16 o 8
226 M9 0102 053 BS913N210POS /S % E £ ) Spring washer T 10
226 M9 0550 050  BS913NO4OPOS & & Washer 10
227 MSO01A2 758  W349799HO1 7 3 5 45 b Bracket 1
228 M9 1373 045 BS91ONO1OPOS F+ kM5B " Nut M5 - - 1
229 M9 5007 021 BS903N210P40 g RAAft# A k M5x40 Bolt Msx40 1
230 MSO1A1 767 W488586G02 M ~AL F & ' Cog pulley T T 2
231 MS O1A0 454  W488584H01 © Shaft 2
232 M9 1002 070 P9BOOI7XO1 L M # — J LM-10UU Bearing 2
PLK-109

12 —




13

PLK-109

L
X-Y MECHANISM

X-Y %




X-Y # L
X-Y MECHANISM
B2 Common Parts
. . - . ﬁm T T 1
Fig $ &3 - F  BHMDI - K | g T B
s & £ Decription P i P
No. Parts. No. Ref. No Amt. | ! | !
Rea. | !
260 MS O1A1 390  wW4as88587HON Yy BB & # Shaft 1 !
251 MS O1A1 523  P980020X01 BLILHNNL R (Y) Cog belt ly) ) - T
252 M9 4001 037 BSO0ON114P12 P M * ¥ M4xI12 Screw |\7|1i"><'1—2—_""' T 4 ]
253 MS0O1AD 778  Wa88591HO1 NOLR BT Belt (?Lanlp_e_r » NN
254 MS O1A0 476  W4B8532HO01 e Spacer 4 i
266  MS O1A0 781  W488593HO1 Y Nk B Belt holder 1
266 MO 5001 021 BSSO3N210P16 6 AT K b MEx16 “Bolt MBX16 o - 1
267 MSO1AD 692  W488594GO1  MITENT UL 7 Bear.ng housmg' B a o 1
258 M8 1001 070  P980018X01 L M # ~ /L LM-8SUU Bearing - T 1
259 M9 006 021 BSOOIN318P11 SRR AARY Maxe Screw Maxe 2 i
260 MS O1A1 454  Wa88595H01 # Shaft 1
261 MS O1A0 455  WA4B8596HO1 & ¥ I Brackét o e 1
262 M9 0906 002  WS00791HO1 £ oz 3 9/6440)xA5 Screw 9/64¢4O)x45 R & 1
263 MSO1BO 338  W483885HO1 X # 15 — IR S Cover plate (X} - 2 | 1
264 M9 4001 021 BS903N218P33 6 BAR AL F M4ax8 " Boit M4x8 T 7 | i
265 M9 0450 050 BS913NO40OPO4 & Washer 8 ‘
266 MS 0180 957  W349800HO1 % 1§ ::b L — X . " Movable race (X) T 1
267 MSOIA1 778  WAS8588HO1 N i\ BT ~~ Belt Clamper (X) T 1
268 M9 B0OOB 070 BS897NO1OP12 4R ¥ 5/32 - " Sieel Ball 5/32 T o T ez
268 MS O1A0 914  WA488599HO1 y Oy - o Retainer (X) o 2
270  MSO1AO 523  P980019X01 EL3ILTALE ) Cog belt (X) 1
271 M9 0440 037 BS90ONO14P16 P + ~ & ¥ Max16 T 5crew“'ﬁd>i'1—e_f N T 2
272 M9 1003 045 BS910NO1OPO4  F+ - 7 . T Nut S 2
273 M9 0406 037 BSOOONO14POS P F+ ~N 3 ¥ M4 x6 '3crew'_|§q_5'x_é_ ST 2
274 MSO1A1 957  WAa88800HO2 YE®EL -2 Fixed race (Y) i T T2
275  MS 0181 957  W488801HO1 Y }; L - R Movable race (Y} 1
276 MS O1A1 914 W4ag8802HO2 Y F — + (Y) Reta.nar m o - T2
277 MSO1A0 957  W488598HO1 XBEEL -2 ~Fixed race (X) T o 2
278 M94003 021  BS903N219P36 GRANMENLF Max12 "7 " Bolt Max1z2 R -3
279  MSO1CO 339  W488886HO1 Y #5 -4#  Cover plate () T - 1

PLK-109




B I OMm s

15—

PLK-109

WORK HOIDER MECHANISM

305 306 307




# I #®/ | | : '
WORK HOIDER MECHANISM

ar | FEBE CommonFar

Fig. B& -~ K AMI - F N . o -3 N S P
iR &a -4 ~ Decription P |

No. Parts. No. Ref. No. Amt. i : : |
301 MS O1A0 732 W4a88817HO1 £ >~ B T Holder K !
302 M9 1107 002  WS500092HO1 E % 3 11/64(40) X5.5 Screw 11/6440) x5.5 2 |
303 MO 0450 050 BS913NO4OPO4 [ 4 4 Washer 4 9
304 MSOIA0 509  W349802HO2 JL L AFKSE Solenoid adapter 1
305 M9 3002 021 BS903N219P04 & BN ft# L b M3x8 Bolt M3x8 ‘a’
306 M9 0103 053 BS913N210P0O2 N %2 B & 3 Spring washer 3 4
307 M9 0312 050 BS9I13NC4OPO2 [ £ 3 washer 3 4
308 M9 0000 095  Wa488945GO1 v s A4 F Solenoid 1
309 M9 0512 060 BS921NO20PO4 X # » F & > 4 Snap pind -3
310 M9 4002 060 WAB8818HO3 & L $4x205 Pin  $4x205 R
311 MS01A0 910  W4B88819HO1 1) ‘/ ] Link 1
312  MS0O1A1 352  WA488825HO1 # 5 - collar T 2
313  MS O1A5 476  WAB8901HO1 Z o~ - ¥ - Spacer o I B
314 M9 4004 060  WABS8818HO4 = L $4x36 " Pin  $4x36 i YT
315 MO 0513 060 BS921NO20PO6 Z + 4 7 E > 6 ' " Snep pin6 ) Ty
316 M9 6001 060  WAB8820H01 K L $6x31 Pin  $6x31 1
317 MSO1A0 802  wW488821HO1 m W ok ® ' Stopper S N
318  MS O1A0 257  wW488822H01 | I W " “Presser piate 1
318 M9 4001 021 BS903N219P33 5 AR HEL b Maxs TBolt Max8 4
320 MS O1A0 267  WAB8823HO1 BIlR A % I . Presser guide R
321 MS 0141 910 W488824H01 ) b 7 Link 1
322  MS O1A2 910 W488826H01 4 Link 2
323 M9 4003 060 W488818HO1 ¥ L gax26 Pin ¢4x256 ER
324 M90101 053 BS913N210P04 /% % E £ a4 Spring washer 4 e
325 M9 4003 021 BS9O3N219P36 6 M A KL b Max12 Bolt Max12 6

PLK-109




— 17—
I B & -
WORK HOIDER MECHANISM PLK-109




B I & &

WORK HOIDER MECHANISM

;t‘ﬁ-&ﬁ;% Common Parts
T T T

@ |- -

Fio. &3 - F @M~ K » ma|
28 & & Decription P

No. Parts No Ref No Amt. i

Req.

341 MO 0330 O37  BSOOON112P09 P MW % <~ M3x8 Screw M3 x8 K

342 MS O1A0 457  WAS8805HO1 1 ©® F Stider B T B

343 MSO01A0 262  W4B8BOSHO i T W Workholder shaft 1

344 MS O1A2 833  WABB816HO1 % & U Bushing 1 f

345 MO 4006 021 BSIOIN319P11 ESERHIEA TS MAx6 Screw Maxs o K

346  MS O1AD 729 W488815H01 E 2 U /A % Spring 1

347 MO 4006 021 BS90IN319P11 g EAfIEA XY MAX6 ' Screw Max6 o B

348 MS O1A0 260 WA4BBBO7HO2 WINz®I Spring holder o 1

349 M9 1207 016  WAS8808HO1 F 3 ¥ B 1 3/16(28) Screw 3/16(28) T T

350 MO 5002 021 BS903N210P10 & BRHAEIL k MEX10 ' Bolt M&5x10 o 2 |

351 M9 0102 053 BS913N210P0O5 N xR E £ 5 Spring washer 5 2

352 MO OS50 00  BS913NO4OPO5  H £ 5 Washer 5 o T2

353 M9 5002 021 BS9O03N210P1I0 G EARM KLk MEXI0 Bolt M5x10 - T

354 M9 1251 003  WS00815HO1 A F z ¥ 3/1632)%x10 Screw 3/1632)x10 T2

356 MSO1A3 257  W488931GO1 ® 3] B o Feed plate v

356 MS 01A1 308  W4838809H02 BImftEsE R Clamp foot (R) 1

357 MSO1A2 308 W488810H02 @ I M ft & L) " “Clamp foot (LU ) L

358 MSO1EO 105 -~ W488930G01  # I Clamp frae ) o 1

350 M9 4001 021 BS903N219P33 6 ARfIE )L b M4Ax8 " 'Screw Maxs o 2

360 M9 4003 021 BS903N219P38 6 BAM XMk ' " Bolt Mmaxte 77 T4

361 MS O1AD 154  W488803H02 B I A Work holder guide plate 1

362 MS 01A0 307 W488804HO01 B I ¥ K - Work holder guide o 1

363 MS O1A0 308  W231575HO2 T S R "~ Work holder arm 1

364 MS O1A1 259  W4a88811HO2 ® 1 N oz T Tspring 2

365 M9 1373 0456 BS9IONO7OPO5 1t % + + ~ "Nut 1

366  MS O1AQ 702 Wasss12HOo1 R Bracket 1

367 MO 0512 065 BS922N210P30 E F It X % 3 2 Retaing ring 2

368 M9 4001 060 WA488813HO2 ¥ > ¢44x134 Pin 44x13.4 1

369 MS O1AO 705  W488814HOT sox o@ox Spring holder 1

PLK-109




- | — 19—
# Y MM -
KNIFE ACTUATING MECHANISM PLK-109

416 417 418 419 420 421




U # B

KNIFE ACTUATING MECHANISM

A5 Common Parts
Fo ®&a-r FEHI- K ST T |
i a5 & Z Decription i :
No. Parts No Ref No Ame | P
Req. J| i
- 401 MO 0513 065  BS922N210P25 E# b £ 7 26 Retaining ring 1 |
402 M9 1129 015  W4aB8B846HO1 B4 E 2 5 118440 Screw 11/64(40) - 1
403 mqb 00 ‘-]059\ & E T 6 Wave washgr o . i 1‘"
404 MS 01BO 838  wW4B8847G02 B B 2 2R (#) Movable knife complete 1
405 MS 0906 003  WSO1582HO1 # OF x ¥ 9/6440)x32 Screw 9/64(40)x32 ToTan
406 MS O1A0 838  W488926H01 B & £ 2 Fixed knife 1
407 MSO1A3 476  W488939HO1 2N - H - Spacer i 1
408 M2 1113 002  WS500182HO1 F % % 11/64401%x 15 Screw 11/64(40)x 16 - 2
409 MSO1A2 601  W4B8849H02 N ARMTHE Adapten R
410 M9 0551 050 BS213NO1OPO6 [ S Washer T T
411  MSO1A0 221  Wa88827HO1 %IN AL IN— Lever 1
412 M9 0105 024  WA488828HO2 ® fF F Lk 11/BM40) Bolt 11/6440) 1
413 MO 0511 060  W4B8844HO1 £ > Pin "
414 M9 1107 002  W500092HO1 F ¥ 3 11/64{40) x5.5 Screw 11/64(40)x55 2
415  MS O1A0 796  WAB8850HO1 Fa. -8RI Clamper i 1
416 M9 0450 050  BS913NO4OPO4  [E £ 4 Washer 4 5
417 M9 4003 021 BSOO3N219P36 B AR LN K M4x12 Bolt M4 x12 ) 5
418 MO 0101 053 BSOI3N210P04 /S 3 E £ 4 Spring washer s
419 M9 1004 045 S541111H10 ¥+ > b Ma Nut M4 - T 2
420 M90301 053 S561121HO1 K x E % a Spring washer 4 ) 2
421 M9 0450 050 BS913NO4OPO4 [ £ a Washer 4 2
422 MO 0001 095  WA488952GO1 O—4avyuL /(K Rotary solenoid T T Ty
423 MS O1A3 601  W349803HO2 JL /A4 KRR Sclenoid adapter 1
424 MF 90A0 746  W487070GO1 ILEFLTAILo—(4) Flexible wire complete 1
425 M9 1107 002  WS00092HO1 T % ¥ 11/64(40)x55 Screw 11/6440)x55 1
426 MS 01A1 604  W488853HO2 YL JA KA Sotenoid abapter 1
427 M9 1011 098  W487085G01 O—2UvL /1K Rotary solenoid - B
428 M9O0311 050 BS913NOIOPO2  [& 4% 3 N Washer 3 S - 2 |
429 MO 0103 053 BS913N210PO2 /X % B £ 3 " Spring washer 3 - 2
430 M9 0873 045 BSS1ONO1OPO2  F+ b M3 i Nut M3 T T2

PLK-109




® U MR

" PLK-109

KNIFE ACTUATING MECHANISM




® U # B

KNIFE ACTUATING MECHNISM

. N RAME Cormon Parts
Fo. m&a - K HEHI-F iz
28 & £ Decription
No. Parts. No. Ref. No Amt.
Req.
441 MS O1A1 572  Wa88820HO01 R ENCE] Spring 1
442 MS 01€0 351  WA488830GO1 oL & W R i Com follower - complete - 1
‘443 M9 1601 021  WA462662HO1 GRARIFAZY 1/H40)X6  Screw  1/4(40)x6 T 1
444 MS O1AD 348  W488831HO1 A # " ‘Shaft T T
445 M9 1608 005  W488832HO1 W R X E D 1/440) Screw 1/4400 1
246 M9 1620 045  WA4B2843HO1 > ” L 1/4(40) Nut 1/4140) 1
447 MO 5004 021 BSSOIN310PO5  GAAFIIEA Y M5 x5 ~ Screw mMsxs T a
448 MS 01A3 352  W4a88833HO1 I “Collar 7 2
449  MS O1EQ 430 _ w488894HO2 O EH R N Crank complete 1
250 M9 5003 021 BSOO3N210P12 G ARHMENL K MEX12 " Bolt M&x12 T
451 M9 1101 015 W502907HO1 B ff £ % o 11/6440 Screw 11/64(40)_ 1
452 M9 1104 045  WS00079HO1 + oy b 11/6440) CNut 11/64(40) - o 1
453 MS O1EO 976  WA488899GO1 oy hIT K (@) onnecting link complete 0
454 MSO1A2 5672 WA488852HO1 Y A Vv ¥ N} o T T Ty
455 MS O1AC 228  W488854HO1 IR o T o o 1
456 M9 4003 021 BSOO3N219P36 6 BAM KN b M4x12 Bolt M4x12 1
457  MF 90A0 361  W487072HO1 h # & Brééié{ T 1
458 M9 1127 015  W487061HO1 Bt SF % ¥ 11/6440) "Screw  11/8440) - 1
459 M2 0802 002  WS01083HO1 ¥z T 1/s@8ax7 s.:réiv“T/'é(M)'x'?ﬁ T2
460 MF 36A0 750 WS02017HO1 7 v ¥ 1 ) “Holder - 1

PLK-109




— 23 -
# 9 B K —
KNIFE ACTUATING MECHNISM ‘ PLK-109




R OY) #OE

KNIFE ACTUATING MECHANISM

#ﬁ.ﬂ Common Parts
Fig. M&3 - F @ga - ¢ ™ T | -
&8 S £ Decription |
No Parts. No. Ref. No. Amt. .
Rea. b
471 M9 01071 017  W488839HO1 B¢ £t F N b 11/6440) Screw 11/64{40) 2
472 M9 1108 001  B5O38B46HOT A 11/64{40)><55 Screw 11/64{40))(55 T T T 1
473 M9 1104 045 W500079HO1 + N 11/64(40) Nut 1 1/64(40) S s — -
474 M9 BOO3 021 BSSO3N210P12 § L E S M5 x12 Bolt M5 x12 - 1
475 M9 0102 053 BS9I13N210POS S % HE 4 5 - " Spring washer 5 T
476 M9 0650 O50 BS913NO4OPO5S  [& 4 5 Washer 5 1
477 MSO1A1 392  WA4BBB36HO2 A 2B &K " Knife driving crank T 1
478 M9 1109 045  WA4BSB83SHO1 + . 11/'64440)" Nut 11 /64{40) I
479 MS O1A2 392  WA488837HO1 A A gE w0 Knife driving crank _ Tt T T
480 M9 1510 002  WS00676HO1 ¥ 3 3 15/64(28)x 12 ‘Screw  15/64(28) X 12 o 2
481 MS 01A4 454  W488838 HO1 # Pin 1
482 MSO01A4 603  WA488834HO1 it # & Bracket ’ T T
483 MS O1A5 454  WA488843HO1 v K O ® ) B 'Stepped pin ’ 1
484 M9 1508 001  B509088HO1 S N1 15/64(28))(8 T screw 15/65{58)x3 ST R
485 M9 1214 015  WS502006HO1 B4 E 2 U 3/16128) 77 serew 31828y 1
486 MS O1A3 392  Wa88842HO2 A X B B K Knife driving crank 1
487 MSO1E1 975 W488899G02 O v kI > F (4) " Connecting link Ec}rhpiéie‘ T - 1
488 M@ 1130 015  W488841HO1 [ ff F % & 11/6440) "~ Screw 11/6a@0) 1
480 MSO1A3 950 WwasssasHot Y o~ #7777 hiek ’ S 1

PLK-109




~ 25—
I T A S IV TR
INNER PRESSER FOOT & MANUAI LIFTING MECHANISM

PLK-109




FIR I NS ILIP T HHE
INNER PRESSER FOOT & MANUAL LIFTING MECHANISM

#m | #ﬁﬁm Common Parts
Fig. B &1 - F AHI - F &2 |
g L 4 Decription Amt.
No. Parts No. Ref. No. Req.
5M MS 01A1 256 w488868H0O2 ==} # I ¢3 x45 Presser foot 1
502 M9 0922 002  WAB4016HO1 £ x  0v 9/64{4le8 Screw 9/64(40)><8 ' - 1
503 MS O1A2 262  WAaBB866HO1 ;3 I % Presser bar ER
504 M9 1102 001  WS500489HO1 b A F Y 11/6440)x8 " Screw 11/64(40)x8 I
505 MQSOAO 664  W458121HO1 WIE 4N - Bushing 1
506 M9 1107 002  W500092HOT E3 * S 11/6440)% 5.5 Screw 11/64(40) x5.5 1
507 MSOQ1AO 2656 W488865HO1  ## T # # % -  Presser bar lifting bracket I
508 MS 01A4 910  WAaB8867HO1 ] P 4 Link 1
509 MO 0551 050 BS913NO10PO6 #H 3 .  Washer a4
510 MSO01A1 763  WA488864HO1 NN S ’ " Bell crank T
511 M3 0106 024  W488828H0O1 ABEEL LB 11/6440) Bolt 11,/64(40) 4
512 MSO1A5 910  WA488863HO1 Yoo g - Link T T
513  MF 40A2 572  W475404HO1 Y N @ % /\ x " spling T B
514 M9 1107 002  WS500092HO1 £ % 3 11/64(40) x5.5 “Screw 11/64(40)x55 T2
515 M9 1113 002  WS500182HO1 E 3 ¥ 11/6440)x15 Screw 11/6a@0)yx1s T3
516 M9 1104 045  W500079HO1 + 5 ~ 11/64(a0) Nut 11/64(40) 7
517 M9’1'251 015 BGO9180HOT F % T & ff 3/16(32) Sorew 3/16(32) 1
518 MSO1A1 228 W488861H01 MR Crank 1
519 Médébmz—‘om WAaB8547HO1 * n b 1/4(40)x 13 Bolt 1/4(40)x13 1
520 MSO1A6 910  W488855HO1 1) » 7 Link 1
521 M9 1219 015  WA481460HO1 £ X U B ft 3/16(28) Screw 3/16(28) 1
522  MS O1EO 763 “\Tviéasssem ALY T2y () Bell crank complete 1
523 M9 1110 002  WB00294HO1 F * L 11/84{40) x8 Screw 11/84(40) %X 8 2
524 MSO1A2 361  W4B8B57HO1 # Y Bracket 2
" 526 MF 70A0 572 W481478HO01 R WL Spring 1
526 MO 2001 016  B503843HO1 ¥ x ¥ B ft 5/16(29) Screw 6/16(24) 1
527 M9 0407 050  W469519HO1T [ s Washer 1
528 MS 01A3 464 W488858HO1 ™ Shaft 1
529 MS 01A4 392 wWasss860HO1 B & W Crank 1
530 M9 1606 001 BSO4016HO1 Ik A % ¥ 1/4401x86 Screw 1/M40)X6 1
§31 ~ MSO1EOQ 228 wWas8859G01 B (48) Crank complete 1

PLK-109




.
74—
WIPER MECHANISM PLK-109




T4 N— R
WIPER MECHANISM

@/ | StAB& Common Pants
Fio. ®M&31-F H#E#HI-F B |
£ Sh ] Decription
No. Parts. No. Ref No. Amt
Req.

550 MS O1A0 980  W4as88869HO1 7 4 It - Wi per 1

551 M9 0905 015  WS501145H01 E o2 VOB Screw 1 -

552 MS O1A7 910  W488870HO1 J. > Link 1 |

6553 M9 0907 015  WS00057HO1 F 3 U B fi 9/6440) Screw 9/64(40) 1 e

‘654  MS O1EO 392  WABB862GO1 g ® ®K (8 Wiper crank compiete 1

556  MS 0802 003  WS02074HO1 L E ¥ ¥ 1/8(44)x45 Screw 1/8 @4)x45 2

| ' 586 MO 0873 046 BSSIONOIOPO2  F v b M3 ) Nut M3 2 T

567 M9OO103 053 BS@13N210PO2 /5 X B £ 3 Spring Washer 3 2

568 M9 0311 060 BS913NO1OPQ2 [ 4 3 " Washer 3 2

5560 MS O1AQ0 982  W349804HO1 R " Wiper Adgpter 1 [
560 M9 0002 095 wa88954G01 og—-2)—sL/J14F Rotary solenoid 1

"B61  M90450 050 . BS913NO4AOPO4 [ 4 a  Washer 4 2 I

562 MO 1110 002 W500294H01  F Y % 11/64(40) X8 Screw 11/64(a0yx8 2 |

" B63 MO 0901 045 WS00307HO1  F o L 9/6440) Nut 9/64(40% !

6564 M9 1102 015  WSO01121HO1 F o3 ¥ B 4 /64400 Screw 11/64(40) i '

565 M97001 095 BE703D260G3C & # W | (8 Viny! cap-tire cord sssembly o1

% PLK-109




— 29 —_—

#e i BC #2 BA 1%
LUBRICATION & WIRING CONNECTION MECHANISM

PLK-109

80B(G0O5) 609 610

629 628 627 626 625 624

613




AR

LUBRICATION & WIRING CONNECTION MECHANISM

B8RS Common Parts

] 8

Fig. ®H& 31 -F #AMI-F . o L i
a8 ah £ Decription
No. Parts. No. Ref. No. Amt
Req.

601 MN 10A0 135 P&74005X01 H 7= Oil window 1
602 MS O1A0 688  WA488880HO1 " < i Pipe 1 T7T 17 T
603 MS O1A0 740  WAS8982H 7 Lok Felt 1 | B
604  MS Q1A0 796  W488881HO1 * e e Holder 1 17 T [
605 M9 1107 002  WS00092HO1 T % 3 11/64(40) X556 Screw 11/64(40} X565 5 1 1
606 MS O1A1 796  W48887 1HO1 T4 I r Hoider 1
607 MSQ1A1 740  WA488B72HO1 7 IR Felt 1 11T
608 MSO1A2 796  W488873H01 + I o Holder 1 T v
608 MS O1AD 742  WA71448H01 ) 2 Cover ] T 17
610 MF B0A5740  WBOD906HO1 7 Ak $14Xx15 Felt $14%15 3 ’ T
611 MS O1A1 688 wasgo79H02 FAS 1 v Pipe 1
612 MSO1A1 148  WA488976HO2 E x Oil braid 1 ] T T
613 MSO01A2 688  WA488979HO1 8 e 7 Pipe 1 ’ T
614 MS 01AO 148  WA4B88976HO1 E S il braid 1 1TV T
615 MSO1A3 796  W488933HO1 * W 4 Holder i i 1T
616 MS O1A3 688  W488979H03 i~ «{ v Pipe 1
617 MSOI1A2 148 W488976H0O3 e x Oil braid 1 T
618 MS O1A4 796  WA48B934HO1 * I 4 Holder 1 i
619 MS O1A6 796  W488918HO1 * L “# Holder 1 T
620 MS O1A5 796  W4B8935HO1 * »n ’ Holder 1 T TV
621 M9 0450 050 BS913NO4OPO4 [ & Washer 1
622 M9 1110 002 WS00294HO1 b % ¥ 11/64(40) x8 " Screw 11/84{40) x8 1 i T T T
623 MSO1A7 796 W488882HO1 P S A ' Holder T 1 RN
624 MSO1A4 688 W488977HO1 I 1 7 Pipe B o 1 ] 4;; BN
625 MSO1A3 148 WA4B8975HO1 e £ Oil braid 1
626 MS O1A5 688  WA4B8B978HO2 I e 3 Pipe 1
627 MSO1AS 148  W488975HO3 E = Oil braid ) 1 i
628 MS O1AG 688  W488978HO1 I f« 7 Pipe i B 1
629 MS 01A4 148  W488975HO2 E E " Oilbraid T 1 B

PLK-109




) BT

— 31 —

LUBRICATION & WIRING CONNECTION MECHANISM

PLK-109

660

658

657




ARtk

LUBRICATION & WIRING CONNECTION MECHANISM

M HBHRS Common Parts
Fig. - - e I ®#a-—-F B
g ) Decription

No. Parts. No. Ref. No. Amt.
Req
641 MS O1A2 740  WA488874H02 7 1 I bk Felt 1
643 MS Q1A9 796  Wa488876HO1  # 7 5 Holder 1
644 M8 1107 002 WS500092HO1 F ¥ 11/6440)x55 Scraw 11/64{40)x55 4
645  MS O1AQ 780  W349805HO1 +® N F Holder A
646 MS O1A4 740  WA4A88877HO2 7 1 Lk Felt 1
647 MS O1AQ 408 w488878HO1 XuuEBsEE Detecter bracket (X) 1
T 648 M9 1001 096 TE703P185G10 7> hMiE#T (X) Controt circuit unit (X} 1
645 M9 5001 096 TE7O3P186G10 71 o kMg () Control circuit unit (Y) 1
650 'MS O1A1 408  W488879HO1 Y A M#A M & Detecter bracket (Y) 1
651 MS 01BO 603 WwW48895 1HO1 ¥+ K - ~ Supporter 6
652 M3 0312 050 BS913NO4OPO2 e S Washer )
653 M9 0103 053 . BS913N210P0O2 N x-E £ Spring washer 6
654 MO 0331 037 BSS00ONO12P12 P + N~ x ¥ M3x12 Screw M3 x12 6
655 M9 1118 002 B509061HO1 £ x 3 11/64(40)x 10 Screw 11/64{40)x 10 4
656 M9 0450 050 BS913NO4OPO4 # EY Washer 4
657 M9 7002 095  W488932G01 # B T £ (W Vinyl cap tire cord assembly 1
658 MS O1A1 485  W488936H02 AL yFHy TR Switch box 1
669 M9 1110 002  WS00294HO1 F FY 5 11/64(40) x8 Scre  11/8440)x8 2
660 MS 01A0 486 . W4B8937HOZ2 A yFRyIAHI— Switch box cover 1
661 M9 0906 002 WS00791HO1 E S I 9/84(40)x45 Scraw 9/64(40)x4.5 a
662 MS O1AD 484  PS0S002X01 BER XA v F Switch 1

PLK-109




B'OH W&

SYNCHRONIZER MECHANISM PLK-109




8%

Ho 38

SYNCHRONIZER MECHANISM

#:EWE S, Common Parts

. . . . {58
Fo. B&a3-FK RH#H3— K b
&8 .o & Decription
No. Parts. No. Ref.No. Amt,
Req.
671 M9 1111 OO1 B503852H0O1 MoA R Y 11/6440)X10 “Screw 11/6440)X10 2
672 MF 40EDO 602 W479382G01 B+ U > 5 () Magnet ring for Z-mator 1
810 MF 40E0 406 W339674G01 * H o) Detector complete 1
673 M9 1107 002  WS500092HO1 F F T 11/864{40)x5.5 Screw 11/6440)}x5.5 2
674 MN10A1 689  WS01202HO * L F = Holder 2
675 M9 1102 004  WA467880HO1 75 v 4 3T 11/6440)x10 Screw 11/64{(40)x 10 2

PLK-109




#H K &

ACCESSORIES PLK-109




f K M
ACCESSORIES

$#H%S Common Parts

. . B4
Fig. ®B&23 - F WMk B
&8 G 2 Decription
No. Parts. No. Ref. No. Amt.
_ Ren
01 MF 60A0 749 W231722H0O1 1 BR & # Accessory box 1
702 MN25B0 128  S9700065H04 I L - 4t oPx17#16 Needle DP x17 #16 - )
703 MSO1A0 123 Pg76020x01 % E Bobbin a
704 I T A Screw - 2
705 ML 10A0 417  WS01991HO1 R L Rubber cushion ) 4
706 MBO2A0 608 PB42003X01 * > (4 Screw driver (M) 1
707 MBO2A1 608  PB42002X01 2 AN Screw driver (S) N 1
708 MM10A 0733  WA45350HO1 e k ) Pinset 1
708 MM10A1 478 B422776HO1 Z + 10x14 Spanner 10 X14 1
710 MS O1A1 976  SB4100aHO4 6 + a4 Socket wrench 4 1
711 MS O1A0C 976  W488545H03 6 + 3 Socket wrench 3 1
712  ME 9DA1 976 ~WA488545H02 6 AW /NF 25 Socket wrench 2.6 1
713 MS 01A0 417  W488959HO01 =] L 7 Rubber ring 1
714 MS 01A3 4}6 waggo3o+H02 AN = ¥ - Spacer 1
715 M9 0513 086  S922N210P25 E R Lt £ 7 Retaining ring 5

PLK-109

- — 36 —



— 37 —

=]
=]

f+

ACCESSORIES

PLK-109

7586

757

758

770

L

d/f/ﬂaﬁa—5’5’5554555.—5/v / /

| E\
k




Tt K &

ACCESSORIES
&/ #iﬁlgﬁ:ﬁl Common Parts
Fg. &3 -F AHMI-—F it
g = % Decription
No. Parts. No. Ref. No. Amt.
Req.
751 MS O1A0 777 Vv X A bk M50 V belt M5O 1
982 T MMIOAG 376  W322702HO1  Z 4 4y L=1006M/M  Chein o 1
7753 MF 10EO 149 P831001X01 i & 77 777 onl with oiter 1
764  MFODEO 193 P995009X01 | % ¥ & 8@ " Cotton stand complete 1
7556 MS O1A0 462 BV44093HO1T @A & % I Head rest 1
766 MO 5003 099 BS460NO11P36 E 1 — X 10A Fuse 10A 2
767 M9 5004 009  BS4BONO11P48 £ 1 — X 20A “Fuse 20A B 2
788 MQ10A0 734  W220627H04  E=—n#Ii—- ““Polyethylene cover 1
759  MF 10A4 691  WS500812HO1 5 AT v b " Gasket 1
"360 MS O1EO 731 W448060GO1 /% 1 7 # - " Pipe complete 1
761 MF 20A0 130 W319422H0O1 | e b Oil bottie 1
762 M9 1561 022 - S531121HO04 * I M8 x12 Bolt M6 x12 1
763 M9 0601 063 S561121HOB N X E £ 6 Spring washer 1
764 M9 0702 050 W502735H01 3 £ Washer 1
765 M9 0710 050 M914DQ08HO1 & & Washer 1
766 M9 1573 045  S541121H04 ¥ " b 6 Nut 6 1
767  MF 20A0 131  W453513HO1 w2 & Oil bottle holder 1
768  MS O1A0 762  WA488984HO1 ~NILE—-—L > 1T Plastics plate 3
769 MS O1A1 762 w4a488984H02 ~NNR - L 2T Plastics plate 3
770 MF 60AO 608  W319408H01 % < @ ¥ (X) Screw driver 1

PLK-109




PLK-109

FFaN=v
OPTION PARTS




ATarn-=J ~
OPTION PARTS
RS Common Parts
. . . . {im T T H T
Fig. Heamd— F "H - K B3
R oh b4 Decription
No. Parts. No. Ref. No. Amt.
Req.
801  MSO1A0 101 Wag88910HO1 3t R 416 Needleplate $1.6
T802  MS 01A2 101 WA488910HO3 5t R 426 " Needaeplai'e 426 -
BO3 MS O1A0 266  W488868HO1 ch B I $2 Presrer foot $2.0
T"804  MS O1EO 256  W4a88868GO1 R I Cm#WIfd  Presrer foot v
T 805 MBS O1A1 120 P975043X01 b ¥ B T aner hook
806 MF 12E0 210  W346065G02 E % @A & F () Thread tension regulator complete
7807 MS 01A0 259 " 'wa8s8811HO1 o N o3 " Tspring
808  MS O1A1 257 Tw349801HO1T 0 % W ﬁ"M{iﬁ)" "7 Feed plate (Blank)
806 MSO1A4 257 W349815HO1 % W 1R S (B "7 Feed plate Blank)
810 TMSOIBO 257 BV44112G01 ¥ Y W (@HHE) 7 Feed plate
811 _MS O1AD 470 W349808HO01 Z ~ U # Slide plate
812 'MS O1E2 105 BV44076GO1 1% I (MWIF) Clamp trame
813 MS 01A0 105 Wag88911HO2 E:) I (M) ) Clamp frame (Blank)_ i
814 MS01BO 105 . BV30559H01 R T LiunpeE T Clamp frame Sar s7s5 - e
TS T T Ms o1B2 108, TR T L(khCE) Campframe. . . - Y
‘“T815  MSOIB1 105  BV30560HO1 " I RpHE) Clamp frame - _
T, "msoiss 108 @& E3 h{jcjn/ﬁa) “Clamp frame . . .., o
816 MS O1A4 476  WA488927HO1 2 o~ - - N spacef"—w S - -
817~ M9 4004 021  S903N219P42 e AR ﬁ:j- Lk M_Zixzs ) T Screw Max25 - __
“g18 = MSOIEY 1056 Bv4alsoHOl | @ I (L73 SMATA) | Clamp frame (L) N
819 MSO1LO 105  BV44188HO1 # I (L¥EM) Ctamp framae (L) Blank
PLK-109




